



TEST REPORT

DATE: 03-23-2023

Page 1 of 2

TEST NUMBER: 0295655

CLIENT	Lions Floor
---------------	-------------

TEST METHOD CONDUCTED	ISO 24334 Determination of Locking Strength for Mechanically Assembled Panels
------------------------------	---



DESCRIPTION OF TEST SAMPLE	
IDENTIFICATION	Comfort Heights
COLOR	Country Aura
ROLL NUMBER	SKU: LI-CH07
CONSTRUCTION	Laminate Flooring

GENERAL PRINCIPLE

A seam was created using a 200 mm wide sample. This seam was placed into a tensile tester and opposing forces were applied on each seamed sample. The force to separate the seamed samples was recorded and extrapolated to "fmax" as KN/Meter.

TEST RESULTS

Fmax	JOINT STRENGTH LONG SIDE	JOINT STRENGTH SHORT SIDE
Specimen 1	6.8 KN/M	5.6 KN/M
Specimen 2	5.8 KN/M	5.4 KN/M
Specimen 3	5.8 KN/M	5.9 KN/M
Specimen 4	6.3 KN/M	5.8 KN/M
Specimen 5	6.4 KN/M	5.3 KN/M
AVERAGE	6.2 KN/M	5.6 KN/M

APPROVED BY:

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical of similar products. This report, or the name of Professional Testing Laboratory Inc. shall not be used under any circumstance in advertising to the general public.



TEST REPORT

DATE: 03-23-2023

Page 2 of 2

TEST NUMBER: 0295655

CLIENT	Lions Floor
---------------	-------------

TEST METHOD CONDUCTED	ISO 24334 Determination of Locking Strength for Mechanically Assembled Panels
------------------------------	---



DESCRIPTION OF TEST SAMPLE	
IDENTIFICATION	Comfort Heights
COLOR	Country Aura
ROLL NUMBER	SKU: LI-CH07
CONSTRUCTION	Laminate Flooring



APPROVED BY:

Gary Anthony

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical of similar products. This report, or the name of Professional Testing Laboratory Inc. shall not be used under any circumstance in advertising to the general public.